
MAINE STATE LEGISLATURE 

The following document is provided by the 

LAW AND LEGISLATIVE DIGITAL LIBRARY 

at the Maine State Law and Legislative Reference Library 
http://legislature.maine.gov/lawlib 

Reproduced from scanned originals with text recognition applied 
(searchable text may contain some errors and/or omissions) 



Current Technology for 

Control of Phosphorus and BOD 

Discharges in Effluents from 

Three Kraft Pulp Mills on the 

Androscoggin River 

prepared for 

State of Maine 

Department of Environmental Protection 

by 

N. McCubbin Consultants Inc. 

Neil McCubbin, P. Eng 
Marten Krogerus 
140 Fisher's Point 
Foster 
Quebec JOE 1 RO 
CANADA 
Tel : 450 242 3333 
Email: N@McCubbin.ca 
[...]
Most of the underlying cost information is from retrofitting upgrades in US mills, so it refers to 
comparable working conditions, normally in restricted space. However, each site has its own 
specific problems, which can only be identified by developing detailed flowsheets, site plans, 
equipment layouts and investigating local sub-surface conditions. These aspects can affect 
capital costs, but rarely by more than plus or minus 30%. 

12 December, 2003 - 17 - Summary of report 
NeD McCubbin file: Androscoggin m~kl 2.doc 11 M<:Report.dot 



N. McCubbin Consultants Inc. 

3. Introduction 

3.1 Terms of reference 

N. McCubbin Consultants Inc. (McCubbin) was engaged by the Maine Department of 
Environmental Protection (MDEP) on 151

h September 2003 to assess the current technology 
available for reduction of phosphorus discharges from the pulp and paper mills in Berlin, NH, 
Rumford, ME and Jay, ME 

The specifications of the work to be performed, defined in McCubbin's contract with Maine DEP, 
and can be summarized as follows: 

• Review all materials supplied by the DEP and the mills, 

• Visit each mill to inspect existing waste water treatment systems, 

• Become familiar with mill operations and site constraints, 

• Identify the status of phosphorus control in the three mills 

• Identify potential improvements for reducing discharges of BOD, and Total Phosphorus to 
meet the goals specified in DEP's treatment options matrix. 

• Review projected costs and give expert opinion regarding process controls, treatment, 
other technologies and expected costs of all options presented. 

3.2 Background 

Mitnik (2003) indicates that a significant reduction of the current discharge of BOD and 
phosphorus by point sources is necessary to acheive compliance with water quality criteria in the 
Androscoggin River. 

McCubbin was retained by the Maine DEP in March 2003 to briefly review technical options for 
reducing phosphorus discharges by the three kraft pulp mills on the river. The budget available 
did not allow for visits to each mill, or extensive analysis of data. The report was submitted to 
DEP in June 2003, and is available to the public. 

McCubbin was retained in September 2003 to analyze the mills' operations and the technology 
available for reducing discharges of BOD, TSS and phosphorus. The mandate includes 
estimating the capital and operating costs of applying upgrades. 

Data on current mill operations, and comments on effluent control technology, in this report are 
based on more complete information than the above mentioned report presented in spring 2003, 
so should be considered to supercede it. 

12 December, 2003 - 18- Introduction 
NeH McCubbin file: Androscoggin mff!s 2.doe 11 McReport.dol 



N. McCubbin Consultants Inc. 

3.3 Pulp and paper mills discussed in this report 

The technology discussed herein is limited to measures potentially applicable to the three mills of 
interest, which are listed in Table 3. 

All three mills produce bleached chemical pulp by the traditional kraft process with modern spent 
cooking liquor ("black liquor") recovery, using Elemental Chlorine Free (ECF) bleaching. Two of 
the mills also manufacture some groundwood pulp, which is not bleached. Most of the pulp 
produced is used to manufacture paper on site. In the case of Berlin, the pulp and paper mills 
have separate effluent treatment plants, and largely separate water systems. At Rumford and 
Jay, the pulp and paper mills are integrated. The Jay mill treats the effluent from a nearby paper 
mill owned by a third party, Wausau Papers Otis Mill Inc. (Otis). The IP and Otis mills at Jay are 
considered as one mill for the purpose of this report. 

The following pages describe the aspects of the November 2003 status of each mill that are 
relevant to the current mandate. Values shown are used as the basis for calculations of potential 
effluent improvements and costs discussed later in this report. 

The data presented is extracted from responses to a questionnaire sent to the mills by McCubbin, 
public data, and information collected during a one-day site visit to each mill between 11th and 
13th November 2003 by both authors of the present report. Department staff were present at 
each of these three visits. 

3.3.1 Berlin mills 

There are two mills in Berlin, the pulp mill (formerly known as the "Burgess" mill), and the paper 
mill three miles downriver (formerly known as the "Cascade" mill). The mills are owned and 
operated by Nexfor Fraser Papers Inc. Each has separate effluent treatment systems and outfall, 
but operate under one combined effluent discharge permit. A summary of current mill design and 
operating data that are relevant to the issues under discussion in this report is presented in Table 
9 on page 21. 

The Berlin mills were closed and largely abandoned by their former owners for approximately two 
years. Fraser purchased the mills recently, corrected a number of equipment deficiencies, and 
recommenced paper production in 2001, and pulp production in early 2003. At the time of 
writing, some mill system upgrades which will reduce effluent discharges were in progress, and 
the mills were not yet operating at full production rates, so data on effluent discharges and mill 
characteristics are somewhat tentative. 

The pulp mill produces approximately 700 t/day kraft pulp, most of which is bleached by an ECF 
process. Approximately 300 t/day is dried on site in a single dryer and sold as market pulp and 
the remainder is delivered by pipeline to the paper mill. The mill formerly produced both 
hardwood and softwood pulp in separate fiber lines, but Fraser chose to upgrade the hardwood 
line and permanently close down the softwood line. 

Pulping is conventional, without extended cooking, oxygen or ozone delignification. Bleaching is 
by a typical ECF process. 

12 December, 2003 - 19- Introduction 
NoH McCubbin file: Androscoggin mms 2.doc 11 M<:Report.dot 



N. McCubbin Consultants Inc. 

Mill staff advises that most areas handling black liquor are protected by spill recovery sumps, 
which automatically route spills to the black liquor system. There are no data available to assess 
the effectiveness of this system. 

The paper mill produces approximately 600 Uday of a wide variety of papers. There are five 
paper machines, but at the time of writing not all were in operation, due to conditions in the paper 
market. 

The mill produces a wide variety of paper grades, including some deep colors and food 
packaging specialties. This requires very frequent grade changes, and separation of some paper 
machine white water systems to respect FDA regulations, which is turn, limits the potential for 
water conservation and internal BOD reduction measures. 

An unusual situation exists, that should allow the mill to cut effluent flow substantially once an 
upgrade program currently under construction is completed in 2004. Bleached pulp is produced 
at approximately 10% consistency, and is diluted to 1.5% with fresh water for transport by gravity 
pipeline to the paper mill, approximately 3 miles away. At the paper mill, the pulp is thickened to 
roughly 10% and the "transport" water discarded to the mill sewer. This contributes in the order 
of 50 m3/ton of pulp (approximately 2.6 MGD) to the paper mill effluent flow, which is about one 
quarter of the total current flow. Such water always carries some suspended solids, representing 
a loss of marketable fiber. 

A system to return much of this discarded water to the pulp mill for reuse for pulp transport is 
under construction at the time of writing, and is expected to be operational early in 2004. This 
will increase operating temperatures in the paper mill, and recover fiber. It will also reduce the 
effluent flow from the paper mill substantially. Since the company did not provide internal mill 
process data, the authors can not estimate the magnitude of the savings attainable. 

12 December, 2003 -20- Introduction 
NeO McCubbln file: Androscoggin mBis 2.cloe 11 McReport.dot 



N. McCubbin Consultants Inc. 

Ta bl e 9 Summary of current mill operations 
~~~~h::,;:';i'::'.'. !:{/\;' :;:,\,·•') '· >· )'' '····.; ''.·.·· ,·.· ··•·:. . ·.• · Berlili ·. 

;······ 
Rumford. . Jav .. 

Effluent before treatment 
Effluent flow MGD 26.3 34.1 38.5 
Effluent flow gallons/ ton 27,700 17,500 20,250 

BOD after primary treatment lbs/day 28,800 * 61,850 79,266 
TSS after primary_ treatment lbs/day 12,500 * 24,526 48,691 
Phosphorus after primary treatment lbs/day unknown 346 607 

WWTP 
Primary clarifiers 190 * 220 2 x290 
Up flow rate in primary clarifier USG/sq ft/day 536 * 900 720 
Primary clarifiers - Berlin paper mill ft diameter 130 --- ---

Up flow rate in primary clarifier USG/sq ft/day 837 --- ---
Aeration tank volume million gallons 3.6 * 8.9 32 
Aeration power installed HP 1075 * 4440 4125 
Aeration power installed kW hr/lb BOD removed 0.76 * 1.35 0.98 
Sludge age 4 * 6 9 
Secondary Clarifiers No. and diameter 1 x240 * 3 rectang. 2 x255 
Up flow rate in secondary clarifiers 342 * 564 420 

Permit limits 
Permitted BOD discharge (summer) lb/day max month 13,400 12,000 10,900 
Permitted TSS discharge (summer) lb/day_ max month 28,000 32,900 12,000 
Permitted BOD discharge (winter) lb/dav max month 14 000 12,000 17,700 
Permitted TSS discharge (winter) lb/day max month 28,000 32,900 25,000 
Data approximate the normal values for the current mill configuration. Actual values will vary day to day with market 
conditions and paper grades being manufactured, as well as random variations In operations 
Data were not available for the Berlin paper mill, so some totals for this mill are absent in this table. 
Asterisked items for Berlin refer to the pulp mill only. 

Pulp mill WWTP 

The pulp mill waste water treatment plant (WWTP) consists of a primary clarifier which treats all 

of the effluent, followed by an activated sludge system, with a single secondary clarifier, as 
shown in Figure 1. 

12 December, 2003 - 21 - Introduction 
Nell McCubbin ftle: Androscoggin mills 2.doc 11 McReportdot 



N. McCubbin Consultants Inc. 

Figure 1 Block diagram of waste water treatment plant at Berlin pulp mill 

There are two aeration basins in series, (North and South) with a total retention time of 
approximately 11 hours at average flow. Since restarting the pulp mill in 2003, mill staff have 
decided to bypass the North basin, stating that settlement of solids in the secondary clarifier is 
better in this mode of operation. 

Phosphorus is added to the system to maintain 0.5 to 1 mg/L residual in the aeration tank. Staff 
advise that normally, 300 to 450 lbs/day phosphorus is added to maintain this nutrient 
concentration. However, there has been very little data on the monitoring of control of 
phosphorus available for review at the time of the authors' site visit. 

During the last period September to November 2003, the concentration of Mixed Liquor 
Suspended Solids (MLSS) in aeration tank has generally been in the range of 2,000 to 
3,000 mg/L. 

Dissolved oxygen levels are reported to vary from 1 mg/L at the inlet to 0.5 mg/L at the outlet. 
Sludge volume index (SVI) is reported to normally be around 100. 

There is one operator on duty, 24 hours/day, with technical support from the company's central 
technical services and a senior environmental engineer locally. 

The sludge dewatering system includes gravity tables, a screw press and a belt press, and runs 
24 hours/day. Operation was described by staff as being "difficult", which is not unusual. Many 
mills take time to optimize such systems. The ratio of primary to secondary sludge is 
approximately 25:75, by volume. 

12 December, 2003 -22- Introduction 
Nell McCubbin file: Androscoggin mills 2.doc 11 McReportdot 



N. McCubbin Consultants Inc. 

Paper mill WWTP 

The paper mill WWTP consists of a primary clarifier, which treats all of the effluent, followed by 
an aerated stabilization basin (ASB). Mill staff report that there is no noticeable biological activity, 
and hence no BOD reduction, in the ASB, although there is a significant reduction in effluent 
BOD across the primary clarifier. There is no addition of phosphorus to the system, but there is 
some naturally present in the waste waters. The company does not measure phosphorus 
discharge. 

There is a polishing pond following the aeration basin, with a total retention time of approximately 
2 days at average flow. 

3.3.2 Rumford mill 

The Rumford mill is owned by MeadWestvaco, and produces both softwood and hardwood kraft 
pulp; all of which is bleached by an ECF process. The softwood/hardwood ratio varies, with 
softwood normally representing one third to one half of the total production. There is also a 
groundwood mill on site. Most of the pulp is used in the paper mill on-site, to produce a variety of 
coated communication grade paper, while the balance is sold as market pulp. 

A summary of current mill design and operating data that are relevant to the issues under 
discussion in this report is presented in Table 9 on page 21. 

There are two pulping lines. The "A" line produces softwood pulp in a continuous digester, 
followed by a pressure diffuser, pressure knotting, 3 stage vacuum washing, pressure screening, 
and a decker. Softwood is bleached in a D Eop, D sequence. 

The "B" line produces hardwood, using 10 Batch digesters (digesters No. 1 to 4 can swing to 
produce softwood) followed by pressure knotting, a CB washer, 3 stage DD washer, unbleached 
HD storage, pressure screening, decker, and bleaching by the D Eop D sequence. 

Chlorine dioxide is produced by an R-8 chlorine dioxide generator. 

The mill has a conventional kraft recovery system, with modern NDCE boiler, and steam plant 
which burns mill waste, tire waste, and fossil fuel, to generate steam and power for the mill. 

There are four paper machines, with on-machine coaters, and one pulp dryer. 

A new brown stock washer was added to the hardwood line in late 2002. Mill staff reported that 
this achieved a considerable reduction in effluent color, to the present level of approximately 
75 lb/ton pulp. 

Color is not directly relevant to the issue of phosphorus and BOD that impact Gulf Island Pond, 
but it is a useful indication of the effectiveness of the control of black liquor organic losses within 
the mill. The lowest color discharge known to the authors in a US mill without any specific 
treatment system for color reduction is at Appleton, Roaring Spring, PA, where the discharge is 
54 lb/ton pulp. The Roaring Spring mill produces only hardwood pulp, so could be expected to 

12 December, 2003 -23- Introduction 
NeO McCubbin lie: AndroeC09Qln n'll11s 2.doc 11 McReportdot 



N. McCubbin Consultants Inc. 

discharge somewhat less color than Rumford mill. The Glatfelter mill at Spring Grove, PA 
produces a 50150 mixture of hardwood and softwood pulp and discharges 55 lb color per ton pulp 
produced. Most mills in the US discharge considerably more color, generally in the range 100 to 
200 lb/ton. 

The foregoing suggests that control of black liquor organics losses at the Rumford is tighter than 
in most US mills, but that losses are approximately double that of the best two US mills. Thus, it 
appears that it should be possible to reduce untreated BOD load to the WWTP, using technology 
already used in mills operating in the US. This will assist in reducing final discharge BOD and 
phosphorus as discussed later in this report. 

It is not possible to compare color discharges from the Rumford mill with overseas mills, due to 
lack of data. 

Rumford WWTP 

The waste water is treated in a primary clarifier, followed by an activated sludge treatment plant, 
as shown in Figure 2. The aeration tank consists of two similar, triangular basins in parallel, 
approximately 12 feet deep. The site is very congested, so expansion of the aeration tank would 
be relatively expensive. 

The secondary clarifiers are rectangular, which is rather unusual in paper industry treatment 
systems. 

Sludge is dewatered and incinerated on site. 

Figure 2 Block diagram of waste water treatment plant at Rumford mill 

12 December, 2003 -24- Introduction 
NeU McCubbin file: Androscoggin m!l!s 2.doo 11 McReport.clot 



N. McCubbin Consultants Inc. 

3.3.3 Jay mill 

There are two mills in Jay, International Paper Inc (commonly referred to as "IP") and Wausau­
Mosinee Paper Inc. (commonly known as "Otis") Ownership and management of the two mills is 
entirely separate, but IP mixes all effluent from the Otis mill with its own, and treats the combined 
stream in the WWTP. The discharge is controlled as a single discharge by the following a group 
of permits: 

Issued by 
U.S. EPA 
ME.DEP 
Jay 

Number 
ME0001937 
W-000623-44-C-R 
No.5 

While the mills are legally separate, the WWTP and effluent discharge are one system from the 
standpoint of engineering analysis and development to of effluent discharge permits, and are 
referred to as the "Jay" mill herein, except where it is necessary to distinguish between the two. 

The IP mill at Jay produces both hardwood and softwood pulp, all of which is bleached by an 
ECF process. Most of the pulp is used in the paper mill on-site, to produce approximately a 
variety of coated and uncoated communication grade paper. 

A summary of current mill design and operating data that are relevant to the issues under 
discussion in this report is presented in Table 9 on page 21. 

Pulp is produced on separate lines for hardwood and softwood, with a combined recovery 
system. Bleaching is ECF, in two separate lines, with an oxygen delignification system in the 
softwood line. 

The mill has a conventional kraft recovery system for black liquor and cooking liquor preparation. 

There are five paper machines, of which four are equipped with on-machine coaters. Mill staff 
commented that any water conservation measures they could institute would have to maintain 
separation of water systems between machines, to preserve product quality. This separation is 
common practice. Although combining water systems can reduce capital costs, it is often 
avoided for the reasons stated by the Jay mill staff. 

The Otis mill at Jay produces coated and uncoated paper, but does not manufacture any kraft 
pulp. This mill contributes approximately 2.9 MGD and 8,000 lbs/day to the total waste water 
stream, which is roughly 10% of the total. There are no data available on the phosphorus content 
of the Otis mill effluent, but it is probably small, since papermaking activities do not normally 
discharge significant quantities of phosphorus. 

Effluent flow from the Otis mill is equivalent to 14,250 USG/ton (60 m3/t) which suggests that 
there are significant opportunities for reducing the flow in a cost effective manner. 

12 December, 2003 -25- Introduction 
Nd McCl.Jbbln file: Androscoggin mills 2,doe 11 McReporl.dot 



N. McCubbin Consultants Inc. 

JayWWTP 

The WWTP has a conventional primary clarifier, followed by an activated sludge system with two 
secondary clarifiers, with 4 m (12ft) sidewall. 

Figure 3 Block diagram of waste water treatment plant at Jay mill 

The aeration tank is a single earthen basin of roughly circular form, equipped with surface 
aerators. The aeration basin functions as a fully mixed reactor, in principle, but mill staff noted 
that some areas are not well mixed. IP has recently installed additional mixing devices. There is 
a considerable accumulation of sludge in the system. 

A problem with the design of the system at Jay is that there is insufficient mixing in the large, 
relatively shallow aeration basin. In an activated sludge treatment (AST) the suspended solids 
concentration may be 1 0-fold that of the aerated stabilization basin (ASB) process that this basin 
was originally designed for. In the AST process, the biosolds solids rapidly begin flocculation 
which enhances settling, which leads to sludge build up on the floor of the basin. This is the case 
in the system at Jay. IP is aware of this issue, and have advised that further corrective measures 
are being investigated. 

An essential condition for good performance in an activated sludge system is than no sludge is 
allowed to settle in the aeration tank. Any settled sludge will, due to the high oxygen uptake rate, 
and lack of oxygen availability, rapidly turn anoxic and in time become anaerobic. Experience 
from several installations have shown that settled sludge usually causes instability, poor sludge 
characteristics, periodical release of nutrients and organic matter and toxicity by generation of 
reduced sulfur compounds. Confounding conventional wisdom on WWTP operation, the data on 
the Jay system shows quite low phosphorus discharge concentrations, but a relatively high TSS 
discharge. 

IP has used polymers to assist settling in the secondary clarifiers for some years, to ensure that 
the mill discharge complies with the effluent discharge permit. The company has not stated the 
cost of these chemicals, but indicated that they are very expensive. The need, or perceived 

12 December, 2003 -26- Introduction 
Ne~ McCubbin file: Androscoggin mHis 2.doc 11 McReportdol 



N. McCubbin Consultants Inc. 

need, for such chemical addition to maintain a desired TSS discharge that is well above the norm 
for activated sludge systems is indicative of problems with the microbiology of the WWTP. Many 
systems in the pulp and paper industry operate with significantly lower discharge of suspended 
solids without the use of polymers in the clarifiers. The sludge returned to the aeration tanks 
contains some of the polymers and probably contributes to the accumulation of solids on the 
bottom of the tank, which has caused the mill operators difficulties for some years. 

Phosphorus was added in the form of a urea-ammonium polyphosphate blend with a P content of 
around 2.6%. Mill staff report that they have operated without any phosphorus addition on a trial 
basis in the past, in anticipation of proposed rules to limit phosphorus discharges. In these 
cases, the effluent P remained unchanged, but the ortho-P at the aeration basin discharge 
dropped to levels considered dangerously low by the operators. 

More recently, they have found that the phosphorus discharged by the mill to the WWTP has 
risen high enough to operate without phosphorus addition at the WWTP. 

3.4 Basis for estimating cost of technology upgrades 

3.4.1 Perspective on costs 

To put the costs discussed in this report in perspective, it is useful to note that a new kraft mill, 
producing 1,500 tons per day, would probably cost about a billion dollars. The current book value 
of Maine mills is much lower, since they are not new, and are mostly smaller. In recent years, 
new fiberlines built overseas have 1500 to 2500 t/day capacity. It is generally considered that 
any new bleached kraft mill must produce at least 1 ,500 t/day to be economically viable. This is 
because of the economies of scale inherent in modern, low-pollution, pulp manufacturing 
equipment. These new mills discharge much lower quantities of all pollutants than Maine mills, 
including phosphorus, BOD and TSS, but only some of their technical features can realistically be 
retrofitted in older mills. 

Because mill replacement costs in Maine would be in the order of a billion dollars each, it is 
probable that any such dramatic modernization would involve some consolidation of pulp 
production from a number of smaller sites. The authors assume that such a radical 
modernization and restructuring of the Maine pulp and paper industry will not take place in the 
foreseeable future. 

Bleached softwood and hardwood kraft pulps sell today on the open market for $550/ton, which is 
5% to 10% higher than a few months ago (FOEX 2003). 

Commodity grades of communications papers such as lightweight coated, copy paper etc sell at 
about $1 000/ton (FOEX 2003). Coated papers sell for somewhat higher prices. 

Prices historically vary over a year by up to $1 00/ton in response to the normal market pressures 
of supply and demand. Pulp prices have been as high as $800/ton, and as low as $400/ton in 
the past ten years. Paper prices are less volatile. The impact of a change in operating costs on 
the viability of a mill can be considered in this context. Future selling prices are unpredictable. 

12 December, 2003 -27- Introduction 
Nen McCubbin file: Al'ldroecoggln mills 2.doc 11 McReportdot 



N. McCubbin Consultants Inc. 

The estimated costs of mill and WWTP upgrades discussed herein are expressed in costs per 
ton product in most cases, so the reader may evaluate them in this context. 

3.4.2 Capital costs 

This report includes estimates of probable capital costs for various potential process upgrades to 
reduce phosphorus discharges. They are based on the authors' experience in comparable 
projects, and published data. 

3.4.3 Operating costs 

Similar remarks to those above concerning capital costs apply to operating cost estimates. The 
authors assumed that costs shown in Table 2 prevail for raw materials, labor and energy for the 
purposes of calculating costs herein. Notice that the assumed labor cost has no impact on 
capital cost estimates, since these are calculated from known project costs elsewhere, without 
detailed analysis of the labor component. 

Ta bl 10 u . t e mt cos s assume df . I or raw matena s, energy an dl b a or 
; ' ' ,'' •':.· ',,' : ·', 

' .. '<.•,: i;' \ Units' ',.,, '!'i\"' ·:.cost••,.•1,'1'}'f•· 
Marginal electric power (purchased from utility) $/kWh $0.05 

Steam (marginal cost) $/US 000 lbs $3.93 

Liquid oxygen delivered by truck $1 US ton $82 

Oxygen generated on site $1 US ton $36 

Ozone (excl oxygen feed, but incl. power) $1 US ton $1,182 

Hydrogen peroxide $1 US ton $527 

Sodium chlorate $1 US ton $464 

Sodium hydroxide $1 US ton $300 

Sodium sulphate $1 US ton $127 

Sulfuric Acid $1 US ton $64 

Anthraquinone $1 US ton $5,200 

Methanol $1 US ton $282 
Chlorine dioxide $1 US ton $791 

Softwood chips at entry to digester $1 US ton $89 
Hardwood chips at entry to digester $1 US ton $75 
Chelant $1 US ton $1,818 

Phosphorus cost (nutrient as P) $1 US ton $2,218 

Nitrogen cost (nutrient as N) $1 US ton $318 
Polymer cost $1 US ton $7,000 
Sludge disposal $1 US ton $91 
Operating labor (to fill 24 hour shift position) $1 man year $250,000 
Technician, working 5 dayshift week, including lab facility cost $1 man year $100,000 
Cost shown are based on m1ll data known to the authors, but are NOT based on knowledge of s1te specific pnces 1n the 
Androscoggin mills. They are believed to be sufficiently representative of local costs to provide realistic estimates of 
costs. Mills were asked to comment on these values In November 2003 and did not disagree with them. 

12 December, 2003 -28- Introduction 
Nell McCubbin file: Androscoggin mills 2.doe 11 McReportdot 



N. McCubbin Consultants Inc. 

3.4.4 Integration of capital and operating costs 

Comparison of costs for various alternative scenarios of upgrading mill and/or WWTP systems is 
complicated by the fact that most involve both a capital cost, and an on-going operating cost or 
saving. To simplify such analysis, the authors have converted capital costs into an equivalent 
operating cost, by assuming that the effect on a company's bottom line of a capital cost of one 
dollar is equivalent to accepting a long-term annual operating cost of twelve cents. Thus a 
"Capital Conversion Factor" (CCF) of 0.12 is used to covert capital costs to equivalent operating 
costs. 

The precise value of the CCF depends on the excess of interest rates over inflation, corporate tax 
rates, and the number of years assumed for the project life. The spread between interest rates 
and inflation is relatively constants, as are corporate tax rates. Differences of several percent in 
[...]
hardwood line, as well and an ozone bleaching stage to reduce effluent color. This will probably 
result in a modest reduction in BOD and TSS discharges. 

12 December, 2003 -38- Discharge control in pulp and paper manufacture 
Nell McCubbin file: Androscoggin rn!lls 2.doc 11 McReportdot 



N. McCubbin Consultants Inc. 

Treated effluent discharge from Spring Grove mill 

mg/L t -BOD 
30 

25 

20 

15 

10 

~------------------~------------~ ~----~~--~H 

.. • TSS I ' 

5 

0 
1-Jul-02 31-Jul-02 30-Aug-02 29-Sep-02 29-0ct-02 28-Nov-02 28-Dec-02 

Figure 7 Effluent discharge BOD and TSS from P. H. Glatfelter mill, Spring Grove, PA 

The treatment system at Spring Grove mill has the following key features; 

• 3 primary clarifiers in parallel 

• aerated equalization basin, retention time 24 hours 

• 3 aeration basins in series. One is a stabilizer for aeration of return sludge, while the other 
two are contact basins in series for aeration of the mixed liquor. (Contact stabilization). Total 
aeration volume is estimated at 5 MG. Using the assumption of 3000 mg/L MLSS and 30 lb 
BOD/ton in influent, the sludge age would be about 15 days 

• 4 secondary clarifiers, (2x 95ft and 2 x 98 ft diameter), with up flow rate of 383 g/sq fUday. 

Woodard and Curran (2003, page 12) described the WWTP at Spring Grove mill as "oversized" 
and the secondary clarifiers as "large" but the values above correspond closely to the 
recommended rate for such equipment. 

The International Paper mill at Ticonderoga, NY is of interest, because they operate under the 
most stringent phosphorus discharge permit known to the authors in the US. This is a middle­
aged mill, built in the 1960s, almost simultaneously with the Jay mill, and produces both 
hardwood and softwood kraft pulp, and communications grade fine papers. 

The effluent discharge permit limits phosphorus discharges to 88 lbs/day maximum daily 
average, and 0.5mg/L (NY 1997) which is equivalent to approximately 0.1 lb/t as total P, at the 
mill's average effluent flow of 16.5 MGD. To comply with such a value, the mill will have to 
operate with an average phosphorus discharge of below about 50 lbs/day. As shown in Table 2, 
the mill has been operating with an average discharge of 30 lbs/day, which is equivalent to 
approximately 0.035 lb/ton product. 

Actual discharges for a recent 16 month period are shown in Table 2, which shows monthly 
averages, as well as the highest daily value for each month for phosphorus. This table shows 
that the mill system is capable of restricting the highest discharge of phosphorus in any one day 
to 0.13 lbs/t product, and also maintaining an average phosphorus discharge of 0.05 lbs/ton 
product, measured as total P. 

12 December, 2003 -39- Discharge control in pulp and paper manufacture 
Nen McCubbin Ne: Androsooggln mHI8 2.doc 11 M¢Report.dot 



N. McCubbin Consultants Inc. 

T bl 11 Effl t d" h a e uen ISC ar~es f rom I t f I P n erna 1ona a per C "II T" d om1 ICOn eroga, NY 

·.' ,:i 
BODmg/L TSS f!Jg/L ' P (total,as P) . P (tot~li:as Pt •.·.p(tpti:IVM:f'):-~)',,~~P) 
Avgdav .•.. · .. ·. AvQdav · .· ... · Max:lbs/di:W ·:··· AvQ lbSJdav ' Max dav lo/t:l"i' da\dbtf:: :' ·• 

Jul-03 9 21 60 36 0.07 0.04 

Jun-03 8 26 57 35 0.07 0.04 

May-03 10 19 30 18 0.04 0.02 

Apr-03 14 23 41 23 0.05 0.03 

Mar-03 12 28 46 24 0.05 0.03 

Feb-03 16 30 42 30 0.05 0.04 

Jan-03 15 33 107 44 0.13 0.05 
Dec-02 13 36 38 30 0.04 0.04 

Nov-02 11 22 46 29 0.05 0.03 

Oct-02 10 27 51 39 0.06 0.05 
Sep-02 7 25 53 37 0.06 0.04 

Aug-02 4 20 57 37 0.07 0.04 

Jul-02 6 19 57 41 0.07 0.05 
Jun-02 7 14 26 18 0.03 0.02 

May-02 9 34 31 20 0.04 0.02 
Apr-02 11 23 40 21 0.05 0.02 

Mar-02 11 27 34 23 0.04 0.03 

Averages 10 25 48 30 0.06 0.03 
Maxima 16 36 107 44 0.13 0.05 
Data extracted from EPA's PCS database, which IS based on mill's monthly reports to environmental regulators. 
"lbs/1" refers to pounds per ton finished product. 
Refer to PCS, permit number NY0004413 for source and further information. 

The above data are presented below in terms of pounds per ton finished product, to facilitate 
comparison with other mills discussed herein. 

T bl 12 P d f T ffl t d" h a e ro UC IOn speCI IC e uen ISC ar~e f rom f I P nterna 1ona a per, T" d ICOn eroga, NY 

.· ,, BOO :. '', Phosphorus ··.·.·., .tss. 
Average lbs/ton product 1.6 0.03 4 
Maximum day in 16 months 2.4 0.05 5.6 
Data are calculated from averages from Table 11 and a production rate of 850 finished tons per day. 

It would be useful to Maine DEP to compare the effluent discharged from the secondary clarifiers 
at Ticonderoga to other mills. These data were not available to the authors at the time of writing, 
but could perhaps be made available to the Department. The secondary clarifiers at Ticonderoga 
are heavily loaded, with an up flow rate around 800 g/sq ft/day. 

The effluent treatment system originally consisted of primary clarification, followed by activated 
sludge treatment. A tertiary system using coagulation and sedimentation was added some years 
later. 

The aeration tank was built originally to be an aerated stabilization basin (ASB), so is unusually 

large. Its surface area is 775,000 sq ft, and it is 14 feet deep, so the approximate capacity is 
75 million gallons, representing about 4 days retention time, neglecting sludge build-up. Some 

12 December, 2003 -40- Discharge control in pulp and paper manufacture 
Ne11McCtJbblnfile:Androseogglnmills2.doe11 McReport.dot 



N. McCubbin Consultants Inc. 

years ago, it was partially filled with settled biomass, but the current condition and actual volume 
are not known. 

This is very similar to the Jay system, which was built with 4.6 day retention. Both mills have a 
history of using chemicals to assist settling of solids in the secondary clarifiers, and thus 
accumulating sludge in the aeration tanks. 

The secondary clarifier up flow rate at Ticonderoga is 730 gal/sq ft/day, which is well above the 
loading of 420 gal/sq ftlday normally considered desirable. Despite this, the performance of the 
plant is excellent. 

There are two tertiary clarifiers, each 182 feet diameter, which is equivalent to an up flow rate of 
380 gal/sq ft/day. 

4.4.2 Finland 

Many the kraft mills in Finland are located on lakes or rivers whose ecology is phosphorus 
limited, so much emphasize has been put on reducing phosphorus discharges over the past 10 to 
20 years. The climate in Finland is similar to that in Maine (or perhaps somewhat colder), so the 
operating constraints on the treatment plants are similar. 

There are no common discharge regulations for the pulp and paper mills. There are some 
general guidelines and overall government decisions but the real control is by an individual 
discharge permit for each mill. The permit typically includes waste water discharge limits for 
TSS, COD, BOD, Absorbable Organic Halogen (AOX) and phosphorus. The current permits are 
based on earlier permit levels, current emission levels, recipient status and possible pertinent 
guidelines. 

The discharge limits in current permits are expressed as ton or kilograms per day. There are no 
concentration based phosphorus limits in the permits. The averaging period may be a single day, 
one month or one year. For phosphorus, the limit is typically for a monthly averaging period. The 
permit limits have been converted to equivalent lb/ton in Table 2 below. 

The table below presents the phosphorus discharge limits for selected ECF-bleached kraft pulp 
and paper mills. As seen in the table, the actual discharges are often substantially below the 
permitted level. 

12 December, 2003 - 41 - Discharge control in pulp and paper manufacture 
Nell McCUbbin file: Androscoggin m~ls 2.dO<l11 McReporldot 



N. McCubbin Consultants Inc. 

Table 13 Phosphorus discharge limits for Finnish ECF-bleached kraft pulp and paper mills 

Mill· ·•.·· P.ho~phqrlJsdiscllarge Jlfl11t ,.. ActlJalyp~osp~of~~·(liS§h~'t~'~ 
·. .. ·lbP/day. , ·.··· .fb'P/ton ·..•... · ·· niH/day · lbP/totl•:,;~· 

UPM-Kymmene, 
77 (annual) 0.023 (annual) 

Kaukas 
154 (monthly) 0.046 (monthly) 69 0.021 

UPM-Kymmene, 
Kuusankoski 110 0.034 51 0.016 

Stora Enso, Veistiluoto 132 0.055 67 0.028 
Botnia and UPM-
Kymmene, 

154 0.050 71 0.023 Rauma 

Discharge data are for 2002. Permit data is from 2001. 
Values expressed in lb/ton (finished US tons) are not in mill permits, but are shown here to facilitate comparison with 
other mills. 

The UPM-Kymmene, Kaukas mill, produces daily 2,180 tons ECF-bleached kraft pulp, 550 ton 
groundwood pulp and 1650 tons Low and Medium Weight Coated printing paper. The pulp mill 
has a 1000 AOMt/d HW line and a 1200 AOMt/d SW line. Both lines have batch digesters 
(Superbatch), four stage washers and two-stage oxygen delignification. Bleaching is 
accomplished with chlorine dioxide, oxygen and peroxide. Paper is produced on two paper 
machines and three coating machines. All waste water from wood handling, pulp mill and paper 
mill is directed to the waste water treatment plant. The treatment involves the following treatment 
steps; 2 circular primary clarifiers (dia 184ft), equalization basin (12 h retention), 38ft deep 
aeration tank with 3 cells in series (24 hour retention) and 3 circular secondary clarifiers (dia 217 
ft). The primary and secondary sludge is dewatered in thickeners and then with screw presses. 
Oewatered sludge is mixed bark and incinerated in power boiler. 

The UPM-Kymmene, Kuusankoski mills produces daily 1,320 tons ECF-bleached kraft pulp, 
630 tons groundwood pulp and 3,200 tons of coated printing paper. The pulp mill has a 800 
AOMt/d HW line and a 650 AOMt/d SW line. The SW line has oxygen delignification and 0-Eop-
0-0 bleaching sequence. The hardwood line does not have oxygen delignification, and uses 0-
Eo-0-Ep-0 bleaching. Paper is produced on 2 machines. Part of the paper production is carried 
out at Voikkaa mill located a few miles from the pulp mill. All waste water from wood handling, 
pulp mill and paper mill including Voikkaa mill is directed to the waste water treatment plant. The 
treatment involves primary clarifiers, 30 ft deep aeration tank (22 hour retention) with four cells in 
series and rectangular secondary clarifiers with a surface area of 100,000 sq ft, giving an upflow 
rate of 300 g/sq ft/day .. 

The StoraEnso, Veitsiluoto mill produces daily 1,080 tons ECF-bleached kraft pulp, 330 tons 
groundwood pulp and 2,390 tons coated journal paper and newsprint. The pulp mill has a 600 
AOMt/d HW line and a 500 AOMt/d SW line. Both lines have single oxygen delignification stages 
and (OP0)-0-(Ep)-0 bleaching sequence. Paper is produced on two machines. All waste water 
from wood handling, pulp mill and paper mill is processes in the waste water treatment plant. The 
low waste water volume is notable, 4000 g/ton (about 16 m3/t). The treatment involves primary 
clarifiers, conventional aeration tank of 17 hour retention, and circular secondary clarifiers. The 
effluent passes a polishing pond prior to discharge. 

12 December, 2003 -42- Discharge control in pulp and paper manufacture 
Nell McCubbin file: Androscoggin mills 2.doc 11 McReport.dot 



N. McCubbin Consultants Inc. 

The Botnia and UPM-Kymmene, Rauma mill produces daily 1590 tons TCF-bleached kraft SW 
pulp, 1450 ton groundwood pulp and 3100 tons newsprint and printing paper on two sites a short 
distance apart, but closely integrated, and with a single WWTP. The pulp mill has batch digesters 
(Superbatch), two stage oxygen delignification and Z/Q-P-Z/Q-PP bleaching sequence. All waste 
water from wood handling, pulp mill and paper mills is directed to the WWTP. This consists of a 
200ft diameter primary clarifier, equalization basin (4 h retention), 27 ft deep aeration tank with 
2 cells in series (48 hour retention) and two 200ft circular secondary clarifiers. 

All mills but Rauma were started up at least 40 years ago. However, they have been continuously 
upgraded and most of the machinery is modern. Rauma mill was new in 1996, but the paper mill 
is much older. It is notable that while the Rauma pulping line was built to operate with very low 
effluent discharge, the older Veitsiluoto mill discussed above discharges less effluent. 

In 2000, the environmental legislation was modified in line with the EU IPPC-directive (Integrated 
Pollution Prevention Control). This legislation introduces the concept of "Best Available 
Techniques7 and Associated Emission Limits". Also, the law involves a new integrated approach 
to permitting, with the intent that a single mill permit will cover all emissions and environmental 
issues related to the operations at the site. 

By the end of 2004, all pulp and paper mills must apply for a new permit according to the new 
legislation. The permit application process has started for most mills but no new permits have 
been granted for a pulp mill at the time of writing. However, it is expected that there will be no 
major changes compared to current permit conditions. 

In Finland, the first biological waste water treatment plants in the pulp and paper industry were 
started-up in the early 1980s. During the following 10 to 15 years practically all pulp and paper 
mills installed secondary treatment systems. Presently, all but two of the 15 bleached kraft pulp 
mills have activated sludge treatment systems. The other two mills operate aerated stabilization 
basins. 

Performance of many of the treatment plants built in the 1980s was poor relative to today's 
levels. Since many of the waste water recipients in Finland are small lakes, the environmental 
impact was not reduced as much as had been hoped. Initially the discharge of nutrients (N, P) 
from the pulp and paper industry increased as a result of implementation of secondary treatment. 
In an attempt to improve the situation, many programs were initiated to find methods for 
optimization of the activated sludge processes and decrease the discharge of nutrients. 

The research revealed that the main reasons for poor performance were weaknesses in the 
design of some plants, the lack of effective control of the processes, and deficiencies in the 
handling of sludge. The earliest studies carried out at the activated sludge plants revealed poor 
design especially in the aeration systems and secondary clarifiers. Most of them were upgraded 
over the next few years. 

7 Although often referred to as "BAT', the EU concept, and the resulting discharge limitations, recommendations etc. are 
quite different from "BAT" as the term is defined by US EPA and used routinely in the US. 

12 December, 2003 -43- Discharge control in pulp and paper manufacture 
NeD McCubbin file: Androscoggin mill& 2.doc11 MeReporldol 



N. McCubbin Consultants Inc. 

The situation regarding the nutrient discharge has improved significantly during the last 10 years, 
as shown in Figure 8. The improvements over the years are due to a combination of capital 
investment and improving operating skills. 

600 

... 
lll 600 

~ ,g 400 

ul 
2 
0 300 
.r: c. 
~ 
'&. 200 

100 

0 

Development of Phosphorus Discharges 
Pulp and Paper Industry in Finland 

1990 1991 1992 1993 1994 1996 1996 1997 1998 1999 2000 2001 
Year 

Figure 8 Discharge of phosphorus from pulp and paper Industry in Finland 1990-2001 
(Data for 1999 not available) 

In the 1990s, the focus shifted to the control and operation of the plants. By careful control of 
nutrient dosage and by operating with high sludge age, a stable discharge of low phosphorus 
concentration has been achieved at many plants. The dissolved portion of phosphorus is then 
typically at 0.08 to 0.2 mg/L. 

According to environmental performance statistics from 1998 the total phosphorus discharges 
from bleached pulp mills were between 0.08 and 1.1 mg P/L., as shown in Figure 9 and Figure 
10. 

12 December, 2003 -44- Discharge control in pulp and paper manufacture 
NeR McCubbin file: Androscoggin mll!s 2.cloc 11 McRepor1.clot 



N. McCubbin Consultants Inc. 